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MAGNUM® BOARD SANDED BACK PRODUCTS (Y
Certified Test Summary & Product Specifications \/

AC386 Criteria- ASTM and UL Procedures - with Additional Testing for SpecificProducts

Sanded Back Structural and Performance Product Testing Conducte}d,W
RADCO - Long Beach, CA — (Refer to Certification Letter Exhihit B'
Test Report Numbers: RAD-4224, RAD-4224-S1 and RAD-4451,
PRI Construction Materials Technologies, LLC — Tampa EL
Test Report Numbers: 6—'—_

Sanded Back Product Fire Testing Conduct?:vitnessed by:
Southwest Research Institute — San A io, TX
Test Report Numbers: 01.15210.01.101¢,.0J,11813.02.046,
01.11810.165a, 01.11810.01.165b 15 {1850 01.431
Underwriters Laboratories —&_ rook, 1L
File No. R26120 USA Des 0. U061

Underwriters Laboraton I'oronto, Canada
Desig 2;90

Additional T Conducted by:
PRI — TAmpa, FL
Test Report Numbers: 001-02 01. 004-02-01, 002-02-01 and 003-02-01
EMSL Amalytical — Cinnaminson, NJ
Test Rc%NUmbers. 361100056, 361100055

TEST /STANDARD . e RESULTS
Flexural Strength — C1185 Y AS RECEIVED R o
T AVE FLEXURAL ~ MODULUS OF
N THICKNESS  DIRECTION STRENGTH (PSI) _ELASTICITY (PSI)

& 6mm Machine 2296 PSI 1,158,532

O Cross 2054 PSI 1,145,587

N 12mm Machine 1038 PSI 625,536

}5% Cross 1508 PSI 719,574

ol SATURATED
s

Q 6mm Machine 2,023 PSI 608,575

Y Cross 1,707 PSI 572,930

A &‘"” | 12mm Machine 1,110 PSI 364,706

X | Cross 649 PSI 380,366

g AC-386 specifies a minimum average flexural strength of 580 psi. Magnum
Board® exceeds this requirement,
THICKNESS MPa
6mm 13.245
[0mm 13516
[2mm 10.51
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THICKNESS MPa
ISmm 8.88
18mm 7.426

Dimensions and Tolerances per C1325-
04

the reporting results are the average of the three-(3) tests.
Length: Meets requirements of section 7.4 of ASTM C1186
Thickness: Meets requirements of section 7.5 of ASTM C1186 O
Squareness: Meets requirements of section 7.6 of ASTM C1 086)

S
Surface Finish: See attached pictures depicting our Premmcd) back
product and our Class A (rolled process) back produdies

Moisture Movement — C1186

Sample lot consisted of three-(3) of each thickness. Testing was conducted and
Width: Meets requirements of section 7.4 of ASTM C1186
Edge Straightness: Meets requirements of section 7.7 C1186
Thickness — Direction - Aver Dim Chg Cj’w

A

6MM Machine  0.01% N
Cross 0.03% b’\"
[2ZMM Machine  0.04%
Cross 0.03% _,J

Water Absorption — C1186

12MM = 23%

Vapor Transmission (Permeability)

ASTM E96 / E96M Standard t§§ ;Thods for water vapor transmission of

Standard Test Method for Resistance to
Growth of Mold and Mildew - ASTM D-
3273

materials. See Exhibit A attachedshereto for details.
9&5‘(1 0 and exceeds the requirements of test method

Magnum Board® is rank
ASTM D-3273. Ma ) Board® Products are not a nutrient for mold and

mildew. o 9‘\‘&;

Compression Indentation — C1325

No residual deforu;ﬁyon was noted following loading and the rest period.

"Nail Head Pull-Through — C1325

Exceeds regry mehls of C1325.
12MM =
Mag,nunrﬁoa d® exceeds the requirements of C1325.

Falling Ball Impact — C1325

All M um Board® specimens exceed the 12” requirements per C1325

Shear Bond Strength — C1325

# Avg. Shear Strength (PSI)
5‘ ortland

168.82
ﬁtex 234.32
agnum Board® exceeds the requirements of C-1325

¢ ;\
{ ) NOTE: Refer to endorsement by Mapei
Humidified Deflection — C13 M Magnum Board® exceeds requirements of ASTM C1396 and AC386.
E84-05 | 6MM = Classification A

Surface Burning Characteri% .
L

12MM = Classification A
Magnum Board® exceeds the test criteria presented in ASTM E84 and is
classified non-flammable.

Non-Combustlblfb&pstruatlon ASTM

Magnum Board® exceeds the test criteria presented in ASTM E136 and is
classified as non-combustible.

E136
Underwntersi&oratorv Fire Ratmg
UL263 {GJ/ 02 and ASTM E119

\,\

Exceeds requirements for single 12MM (15/32") layer one (1) hour wall fire
rating. File No. R26120 USA Design No. U061, US - UL link is:

h tabase.ul.com/cqgi-

in/XYV/template/LISEXT/1FRAME/index.htm]

405 N. Reo Street
Suite 300
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USA
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Canada Design No. W490, S102 link for zero smoke develop/zero flame spread |

- UL link is:

http://database.ul.com/caqi-

bin/XYV/template/LISCANADA/1FRAME/index.html

S102 link for zero smoke develop/zero flame spread - (\
J

NOTE: Two hour ASTM E-119 single layer wall fire testing has been
conducted and hose stream passed, but is not UL certified. These tests were
conducted on single layer walls. Magnum Board® did not require retesting at
one-half the time to pass hose stream as do gypsum products These are true one

and two hour wall tests.

ASTM G155

Xenon Arc Accelerated Weathering —

All five specimens were examined under 5x ma tlon followmg 2,000 hours
of exposure. No signs of surface crackmg, s Lrazmg. erosion, or

chalking were observed.

Magnum Board® exceeds the requircmqn?s ASTM G155.

Freeze / Thaw — ASTM C1185

Magnum Board® exceeds the requi

erits of ASTM C1185 and AC386.

Toxicity Testing — U-Pitt Protocol

Magnum Board® exceeds the cony ﬁstlon toxicity protocol developed at the
reqmrements for interior finish material as
hapter 5, Article S, of the Building Code of

University of Pittsburgh, and t
defined by Title 27, Chapt
the City of New York.,. m

NOTE: Magnum Board® is classified as non-toxic and is carcinogen, asbestos

and silica free. ,A\%V

VOC Testing to ASTM D5116

Magnum Board@ﬁqﬁ)nmns NO Toxic VOC’s and exceeds the overall
requireme € “US Green Buildings Council LEED Standard for VOC’s™.

Structural Performance

Magnum Bo exceeds the structural requirements of ASTM E330 and

AC386, 7

Density

Dep: ﬁaﬁ?g on application, Magnum Board® densities may range from 0.85 to

1. 1§ dem?®.

Surface Texture

only:

Sanded Back Fully Tested Product: qs

é"\\\',‘-;l
o
Rolled Back, in house tested %@

Magnum Board® rolled back product is smooth on the front side and has a rolled

surface on the back side.

See Exhibit “C” attached hereto.
agnum Board® sanded back product is smooth on the front side and has a
niform machined texture on the back side.

Color

Off white.

—

Basic Compounds .

Refer to MSDS posted on website: www.magnumbp.com

Transverse Load ia 76
- EU«y&Q Positive Load Negative Load
Ultimate Failure Ultimate Failure
Test Sam IMV Psf Kpa psf Kpa
ST 133.12 6.37 111.80 5.35 B
- ALY 2 142.48 6.82 140.82 6.74 o
3 161.30 772 139.36 6.67
Average 145.63 6.97 130.66 6.26
Standard Deviation 14.35 0.69 16.35 0.78

Results of transverse loads exceed the requirements of AC376

Wet Racking Shear IAW AC376 — E72 Section 15,05

Test Number

I

Ultimate Load (Ibf)

405 N. Reo Street
Suite 300

Tampa, FL 33609
USA

1

Lbf/ lineal ft.

Ph: 813-304-2577 - Fax: 813-304- 25778
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1 3600 450

2 3600 450

3 2900 363

Average 3367 421
Standard Deviation 404 51

ASTM D696 — 08 Standard Test Method for Determine
the Coefficient of Linear Thermal Expansion

Property Result
Thermal Coefficient of Lineal Expansion, av, [in/i é °F] 38-90°F
Result: 3.97 x 10 £

Determine the Hygrometric Coefficient of Expansion

Hygrometric Coefficient of Expansion (HCE), P)wéstramed, for
Magnum® Board, 18-mm neminal thick ; fin./in/%RH]
10% - 90% RH

Asbestos

Result: 2.08 x 105 u%ﬂ
Magnum Board® has no asbesto;.

’ Carcinogens

There are no carcinogens in Board® whatsoever.

NOTE: The following results are in house test lab results
and are not certified by an approved ICC testing
laboratory

wood or metal stud construction and batts:

Refer to our U-Pitt toxici
Formaldehyde Magnum Board® Prod not contam formaldehyde.
Off Gassing - the emission of especially noxious Magnum Board® Prg@e s do not produce off-gassing
_gases Q
STC Values: Y

0 STC Value standard wall system, 12MM both sides, ‘QS TC48

R Values:

NOTE: The following results are either in- houQ}ﬁ lab
results or published results from SIPA and a
certified by an approved ICC testing labor, %

&

Structural Insulated Pane] (STP) R Values using 10MM
Magnum Board®: )&,

:@
O

0 Magnum Board® thermal insulation R value per inch = 1.2
Compared to:

Cement Board: 8
Plywood: 1.2
Gypsum Wallboard: .9
Gypsum Sheathing: 1.}
0.S.B. 1.

SIP R-Values (Calculated R-Values)

EPS
XPS
Polyurethane |

Consult the panel manufacturer to verify R-values. R-values
can vary between SIP manufacturers.

405 N. Reo Street
Suite 300

Tampa, FL 33609
USA

Ph: 813-304-2577 — Fax: 813-304-25778
Website: www.magnumbp.com
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IMPORTANT NOTES - PLEASE READ BEFORE SPECIFYING

Sanded Back Product
1. Is tested to AC386 criteria by IAS Recognized Test Laboratories
2. UL rated fire wall is tested and certified to all above testing requirements.

Rolled back finish:
Is in house tested to specific AC386 requirements

Magnum Building Products Product Line includes:
. Interior Applications
a. Wall Board
b. Ceiling Board
c. Backer Board
d. Underlayment
e. Trim Materials
2. Exterior Applications

a. Sheathing

b. Soffit

c. Fascia

d. Trim Materials

e. Siding {.f": :

NOTE: Magnum Board sheathing alone is not t ?}for roofing or flooring substrate and our
warranty does not cover its use in éhg@ﬁplications.
R ]

V4
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o
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EXHIBIT “A”

% CONSTRUCTION MATERIALS

£B5- TECHNOLOGIES
-

¢rRe]

S, LABORATORY TEST REPORT

Report for: Magnum Building Products
10150 Highland Manor Drive
Suite 200
Tampa, FL 33610

Attention: Ed Gilbert

Product Name: Magnum® Board Manufacturer: Magnum Building Products
(3 mm & 18 mm)
Date Received:  July 20, 2011 Source: Magnum Building Products
PRI Project No.: MBP-004-02-01 Dates Tested: July 26 - August 10, 2011
Subject: Determine the water vapor transmission performance of 3 mm & 18 mm Magnum®

Board in accordance with ASTM E 96: Standard Test Methods for Water Vapor
Transmission of Materials.

Test Methods: Testing was completed as described in ASTM E 96 / E 96M -05: Standard Test
Methods for Water Vapor Transmission of Materials. Procedure A, Desiccant
Method, and Procedure B, Water Method, were conducted at 73 4+3 6°F and 50+2%
RH. Test specimens were excised from a larger, client-supplied piece of material
and sealed along sides and to the cup with wax.

Product Sampling: PRI-CMT received product samples on July 20, 2011. PRI-CMT feels that the
material tested is representative of the standard manufactured product for which
recognition is sought.

Property of Magnum Building Products, LLC

MBP-004-02-01 PRI-CMT Accredilations: JAS TL-189; State of Florida TST5878; Miami-Dade 06-1116.02; CRRC

The lest results, opinions, or interprelations are based on the malerial supplied by the client. This report is for the exclusive use of stated
client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in
full without the written approval of this laboratory. PRI Conslruction Materials Technologies LLC assumes no responsibility nor makes a
performance or warranty stalement for this material or products and processes conlaining this material in connection with this report.

PRI Construction Materials Technologies LLC 6408 Badger Drive  Tampa, FL 33610 Tet 813.621-5777  Fax: 813-621-8840 e-mail: materialslesting@pricmioom  WebSite: hitp:fwww promi.com



Magnum Building Products

ASTM E 96 for

Magnum® Board (3 mm & 18 mm)
Page 2 of 9

Results:

Table 1. ASTM E 96 results for 3 mm Magnum® Board in U.S. Customary Units

Specimen Resuits

Test Sample Test Method Property =7 Requirement
WVT | 302 | 406 | 302 | 387 | 343 | 367 | 043 Report
3 mm Magnum® Board (grains/h-ft’) * ’ ' : ' P
@73°F850%RH | NSTMEE
(Procedure A) Permeance
9.58 9.90 7.38 9.44 8.38 8.93 1.04 Report
(Perms)
(grains/h %) 147 131 133 13.7 15.0 13.9 09 Report
3 mm Magnum® Board | ASTME®s | 9
@ 73 °F & 50 %RH (Procedure B} Permoance
(Perms) 36.0 319 32.4 334 36.6 34.0 21 Report

Table 2. ASTM E 96 results for 3 mm Magnum® Board in Sl Units

Specimen Results ‘

Test Sample Test Method Property "_‘T— I—‘[ Requirement
: | Avg

wWvT
3 mm Magnum® Board (g/h-m?) 2.55 0.30 Report
@73°Faso%RrH | ASTMESE
(Procedure A) Permeance
omeance | 54 | ses | 422 | 540 | 419 | 511 | 504 Report
(g‘;‘r"YnIz) 103 | 91 | 92 | 95 | 104 | o7 06 Report
3 mm Magnum® Board ASTM E 96
@73°F&50%RH | (Procedure B) [ oo ——
Copeans | 208 | 1827 | 1851 | 1008 | 2001 | 1947 | 121 Report

(0] {O
4 AN
%\;\\é\‘ *
ot
0& N\ﬁ%
exy
PyOP
MBP-004-02-01 PRI-CMT Accreditations: IAS TL-189; State of Florida TST5878; Miami-Dade 06-1116.02; CRRC

The test results, opinions, or interpretations are based on lhe malerial supplied by the client. This report is for the exclusive use of stated
client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in
full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a
performance or warranty slatement for this malerial or products and processes containing this material in connection with this repont.

PRI Construction Materials Technologies LLC 6408 Badger Drve  Tampa, FLI3610  Tet B13-621-5777 Fax 813-621-5840 e-mail: matenalslesting@pricmicom  WebSite: hiipfwww pricm? com



Magnum Building Products

ASTM E 96 for

Magnum® Board (3 mm & 18 mm)
Page 30f 9

Table 3. ASTM E 96 results for 18 mm Magnum® Board in U.S. Customary Units

Specimen Resuits

Test Sample Test Method Property M I std Requirement
: #3 #4 | #5 l Avg | oo
WVT
18 i Msgiun® Boaid grainem iy | 151 | 127 | 145 [ 133 | 145 | 140 | 040 Report
. ) ASTME 96
@ 73°F & 50 %RH (Procedure A)
p?;,";f;;‘)“ 369 | 310 | 354 | 324 | 353 | 3.42 0.24 Report
( ra\i/:\s/; w | 508 | 510 | 605 | 694 | 678 | 678 | 089 Report
18 mm Magnum@® Board] ASTME9 | 9
@ 73 °F & 50 %RH (Procedure B)
p‘:g:s:;‘fe 124 | 124 | 148 | 169 | 165 | 148 22 Report

Table 4. ASTM E 96 results for 18 mm Magnum® Board in S| Units

Specimen Results

Test Sample Test Method Property Requirement
R (mﬂ 106 | 089 | 101 | 093 | 101 | o088 | 007 Report
'ag ASTM E 96 9
@ 73°F & 50 %RH (Procedure A)
(:szg‘:if’nf‘f) 211 | 177 | 202 | 185 | 202 | 196 14 Report
(m;, 354 | 355 | 421 | 484 | 472 | 447 | o082 Report
18 mm Magnum® Board] ASTME 96 __gi _
@73°F &50 %RH | (Procedure B)
ooy | T8 | 2 | o | o | oo | o | e | o

MBP-004-02-01 PRI-CMT Accreditations: IAS TL-189; Stale of Florida TST5878; Miami-Dade 06-1116.02; CRRC

The test resulls, opinions, or inlerpretations are based on the malerial supplied by the clienl. This report is for the exclusive use of stated
client. No reproduction or facsimile in any form can be made without the client's permission. This report shall nol be reproduced except in
full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a
performance or warranty stalement for this material or products and processes containing this material in conneclion with this report.

PRI Construction Malenals Technologies LLC 6408 Badger Orve  Tampa, FL33610  Tel 8136215777 Fax 813-621-5840 e-mail: matenalstesting@prioml.com  WebSite: hitp:/fwww pricml.com



Magnum Building Products

ASTM E 96 for

Magnum® Board (3 mm & 18 mm)
Page 4 of §

Statement of Attestation:

The water vapor transmission of Magnum® Board was determined in accordance with ASTM E 96: Standard
Test Methods for Waler Vapor Transmission of Materials as described herein. Procedure A and Procedure B
were utilized. The laboratory test results presented in this report are representative of the material supplied.

Signed: A{/Z{: %Z\ Signed: ’//f/‘{ /~—*->_\

Steven Mueller Zach Priest
Technician Director
Date: August 14, 2011 Date: August 14, 2011
Report Issue History:
Issue# | Date | Pages | Revision Description (if applicable)
Original 8/14/2011 9 NA

MBP-004-02-01 PRI-CMT Accreditations: 1AS TL-189; State of Florida TST5878; Miami-Dade 06-1116.02; CRRC

The test results, opinions, or inlerpretations are based on the matenal supplied by the client. This report is for the exclusive use of stated
client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced exceptin
full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a
performance or warranty statement for this malerial or products and processes containing this material in connection with this report.

PRI Construction Materials Techrologies LLC 6408 Badger Drive  Tampa, FL 33610 Tel 813-621-5777 Fax 8136215840 e-mail: materialstesting@pricmicom  WebSite: hitp:/www pricmt com



Magnum Building Products

ASTM E 96 for

Magnum® Board (3 mm & 18 mm)
Page 5 of &

Appendix

1. Test Data Worksheet for 3 mm Magnum® Board Procedure A,
Desiccant Method '

2. Test Data Worksheet for 3 mm Magnum® Board Procedure B,
Water Method

3. Test Data Worksheet for 18 mm Magnum® Board Procedure
A, Desiccant Method

4. Test Data Worksheet for 18 mm Magnum® Board Procedure
B, Water Method

C\,S !
(0} tOé\\)
A AVDD
T\
Ao
o 2%
e‘(w
PyovP
MEBP-004-02-01 PRI-CMT Accreditations: IAS TL-189; State of Florida TST5878; Miami-Dade 06-1116.02: CRRC

The testresulls, opinions, or interpretations are based on the malerial supplied by the client. This report is for the exclusive use of stated
clienl. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced exceptin
full without the written approval of this laboratory. PRI Construction Materials Technalogies LLC assumes no responsibility nor makes a
performance or warranty stalement for this material or products and processes containing this material in connection with this report.

PRI Construction Maienals Technologies LLC 6408 Badger Drive  Tampa, FL 33610 Tek: 8136215777 Fax B13-621.5840 e.mail matenalslesing@pricml.com  WebSite: hitp:iwww. pricmlcom



Magnum Building Products

ASTM E 96 for
Magnum® Board (3 mm & 18 mm)
Page 6 of 9
Property of Magnum Building Products, LLC
TEST DATA WORKSHEET
ASTM E 96: Standard Test Methods for Water Vapor Transmission of Materials
Clhient: Magnum Building Products PRI-CMT Project ID: MBP 00402401
Product Name: Magnum Beard (MgO board) Miami-Dade Notification: Blank
Product Decrip Imvn M. Board di
Test Conditions:
Tempecature: 130 ¥ cup siro: [ moam] ¢
L 2 — Doscrtpbon: [Touk specmens wes exesed bum ieger sangion, paced Fiaants cign Coulibing Oriveent
land waved in pace. Vi ot [ w10 T £
ity Lowge [ 50 wam Brep wd Constard humaty controled
Cadiicais S AT
Test Data:
Sampie 0] 3 7 3 T v
- !
N - e : = e i s )
venemw v [TOree [ ies i - e W T T i
51 1050 e 137 6% % 138 4% L) NE% Pl [ oaw 12 018 .
w1125 08 % %:_m (AL 043 - | s v 3!" [
A5 45 AM 208 1 E ¥ a7 T3y 319 1 ) g% £ .
1Y a0 PY 707 130 248, =3 1398 018 157 = ¥ s e e
T8 AN w3 133 484 T304 [F2) iiﬁ: T CoNRCE <Y 25 .
_—
.u'mn’:' ou:-i T on’ET on}w n«?"ur ﬁ_
Gt rwnsty | 02 0 %0 0158 a8 oz
RSGQ 1 000 IE m 100G |m
WVT fgrminat-n| 3934 4085 2t
e 08 [ 128 i i e o
st oo 0Bl omss 28195 DBt
weremge [ e 00 10 o 10
R dod £ 59 9 0 )
Peemasance e, | 733 19346
pemd 2 = = = ) ]
Pormeabiitty fperm-inch): (5,800 0.080 [X] 8500 wow | osow ]

Property of Magnum Building Products, LLC

MBP-004-02-01

PRI-CMT Accreditations. IAS TL-189; State of Florida TST5878; Miami-Dade 06-1116.02; CRRC

The test results, opinions. or inlerpretalions are based on the malerial supplied by the client. This report is for the exclusive use of stated
client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced exceptin
full without the written approval of this laboratory. PRI Construction Malerials Technologies LLC assumes no responsibility nor makes a
performance or warranty statement for this material or products and processes centaining this material in connection with this report.

PRI Construction Malenas Technoiogies LIC 6408 Badger Drive  Tampa FL 33610 Tel 813:621-5777 Fax: 813-621-5840 e-malt: maleriaistasting@pricmtcom  WebSite: hitp /www.pricrit com



Magnum Building Products

ASTM E 96 for
Magnum® Board (3 mm & 18 mm)
Page 7 of 8
TEST DATA WORKSHEET
ASTM E 96: Standard Test Methods for Water Vapor Transmission of Materials
Chont: Magnum Buikting Products PRLCMT Projact I0: MBP-004-02-01
Product Name: Magnum Board (MgO baard) Miami-Dade Notification: Blank
Product Decription: Imm Magnum Board procedurs B
Test Conditions:
Yeemperature: | 70 ¥ cup siewc| oom] o
Pty peght [ 130 wAn Descripton: mmm-mm M——mwmm
- and ides O - -
umidity Lows [ S0 wRH cup Prp e i thy ) comtert humdty
10 complete lestag

TREY T 00 AM
T D05 AM
11795 AM
B 630 AM
BN 1043 AM
w5123
BT 650 AM
BN 440N
a1 T XA
#1017 53 A
I
= |
. 1
s

Sompte: 1 2 3 4 %

A v} [ D06 Toea Gosar B T

G gmaeny | 0948 oEm om0 DETE o0

A oy Sk i B %‘*"""::ﬂ»..

I e 720 EL) 4%:'6' o

sf omwm Q895 onie ome o813

spvmpyl w0 0o 100 w0e 0

W |80 il R . -

ermennce porm 3558 I JECED EEED] N T
Trchrmes | G000 B oon Tow 5 006 3000
Permeabiity (porm inchy | 0058 o000 0000 5.000 500

5000

Property of Magnum Building Products, LLC

MBP-004-02-01 PRI-CMT Accreditations: IAS TL-189; State of Florida TST5878; Miami-Dade 06-1116.02; CRRC
The test resulls, opinions, or inlerpretations are based on the material supplied by the client. This report is for the exclusive use of slated
client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced exceplin
full without the writien approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a
performance or warranty statement for this material or products and processes containing this material in connection with this report.

PRI Construction Matenals Technciogies LLC 6408 Badger Drve Tampa, FL 33810 Tel 813-621-5777 Fax 8136215840 e-mail materiaisiesting@pricmicom  WebSite: htlp/www.pricmt com




Magnum Building Products

ASTM E 96 for
Magnum® Board {3 mm & 18 mm)
Page 8 of §
TEST DATA WORKSHEET
ASTM E 96: Standard Tes! Methods for Waler Vapor Transmission of Materials
Chent: Magnum Building Procucts PRICMT Project ID: MBP-004.02.01
Product Name: Magnum Board (Mg board) Miami-Dade Notfication: Blank
P 18mm Magnum Board procedure A
Test Conditions:
Femvpecara-[_____ 730] F cupsire:[ 008 ¢
P — ) T Iﬁm [ e e —p———————
and waved 0 ploce Wk sealed 1 163 Specemen saies. § & INCEAESE) 35 W 24 to he Cup
Humietty Lowh (5] %R l- = Paced sant caonetant humidty contrita
Test Data:
Sample D T H 3 0 0
T2t 1000 AM ] 237 073 2450 [ 2% ) 7
D211 T 20 2% - 28 13 L) T ﬁ - "z""'"l"‘”"gm
ST 25 AN A4 I 245 ¥\ . il 247 .
WY 10 45 AN R Trein il 246 430 %m %_ e 2 T -‘%m v
Wsom  es | iwia | yes ] . (-
n ] . . 1 .
senammy  wme - . 11 1S N 1T fae ¢
w1128 A 261 4 7870 o 0z 5 586 qo7t 233790 o8 v | zata [l 28] .
1
{
Sample: 1 2 3 4 5
Ana ¥y [ 00847 005 ML 0T 0084
Gr grwesry | 0087 a8t 2028 0088 oo
#sa| omm (2 o s o ()
WYT igeatnanak| 1813 1270 1448 1,328 145 EE-TER |
T (R [ 130 e 730 730 G
sf omm o819 o mes o8es o8
xmogh [ 100 100 . 00 100 00
sewsouf 50 3 2 R 2
Permsance g | 389 S0 Ty ¥7] I8 Tam ]
Thichouss [ D00 5000 Too 0 [
o 0w e e —_edeo | wws ]

Property of Magnum Building Products, LLC

MBP-004-02-01 PRI-CMT Accreditations: IAS TL-189; Stale of Florida TST5878; Miami-Dade 06-1116.02; CRRC

The fest resuits, opinicns, or interpretations are based on the malerial supplied by the client. This report is for the exclusive use of staled
client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced exceptin
full withoul the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a
performance or warranty slalement for this material or products and processes containing this material in connection with this report.

PRI Construction Matenials Technologies LLC 8408 Badger Drive Tampa, FL 33610 Tek 813.621-5777 Fax 813621-5840 2-mail: matenaistesting@pricmicom  WebSile: htip:ifwww. peicmi.com



Magnum Building Products

ASTM E 96 for
Magnum® Board (3 mm & 18 mm)
Page 9 of 9
TEST DATA WORKSHEET
ASTM E 96: Standard Test Methods for Water Vapor Transmission of Materials
Chent: Magnum Building Products PRICMTY Project ID: MBP-004-0201
Product Name: Magnum Board (MgO board) Mami-Dade Notification: Blank
Product Decription: 18mm Magnum Board procedure 8
Test Conditions:
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End of Report
MBP-004-02-01 PRI-CMT Accredilations: IAS TL-189; State of Florida TST5878; Miami-Dade 06-1116.02; CRRC

The test resulls, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of slated
client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproducad exceptin
full without the written approval of this laboratory. PRI Construction Malerials Technologies LLC assumes na responsibility nor makes a
performance or warranty statement for this material or products and processes containing this malerial in connection with this report.

PRI Conswuction Malenials Technologies LLC 8408 Badger rive  Tampa, FL 33610 Tel: 8136215777 Fax 813621-5840 e-mai: materialslesting@pricmicom  WebSite: hilp:fwww pricmt.com
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March 28, 2013 Eczzazrsc;sgggpf?fsgaos
Tel (562) 272-7231

Daniel P. Armstrong Sr. msg);ég’,ﬁ’:m

Magnum Building Products, LLC email: info@RADCOInc.com

405 North Reo Street

Suite 300

Tampa, FL 33609
RE: Testing of Magnum Building Products' magnesium-oxide board
Dear Mr. Armstrong:

This is in response to your email of March 27, 2013-and your request to verify the testing
conducted by RADCO on your magnesium oxide board.

RADCO conducted testing on your product per the ICC-ES Acceptance Criteria for Fiber-reinforced
Magnesium-oxide Based Sheets, (AC386) effective November 1, 2007.

The results are reported in the following test reports:

¢ RADCO Test Report No. RAD-4224 Rev. |, dated December 16, 2009
® RADCO Test Report No. RAD-4224-S1, dated October 28, 2009

@ RADCO Test Report No. RAD-4451, dated September 21, 2009

The results of all testing demonstrate compliance with the ICC-ES Acceptance Criteria for
Fiber-reinforced Magnesium-oxide Based Sheets, (AC386) effective November 1, 2007.

Sincerely,

RADCO

Sanjay "Jay" Mishra, Vice President
Testing Laboratories & Code Interface Services
SM/sm
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